

TEST REPORT

Report No: SZ160510378R1EN

Report Date: 2016/05/26

ApplicantZHONG SHAN CITY XU LI PLASTIC CO., LTDAddressDONG SHENG DEVELOPMENT ZONE, WAN FU ROAD, DONG SHENG
TOWN, ZHONG SHAN CITY, GUANG DONG, CHINA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name	Nylon plastic granules	
Material	AKV30FN00, A30FN31	
Sample Received Date	2016.05.19	
Testing Period	2016.05.19-2016.05.24	

As specified by client, to test the submitted sample(s).

TEST ITEM(S)		TEST STANDARD(S)	CONCLUSION
1	Phthalataa Contant	EN 14372:2004	Refer to next
١.	Phthalates Content		page

Note: "EN" denotes English report

This report supersedes the report SZ160510378EN issued on 2016.05.24



Checked by

Date 2016.05.26

Testing Address: 3rd Floor, Building 28, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P.R. China



TEST REPORT

Report No: SZ160510378R1EN

TEST RESULTS

1. PHTHALATES CONTENT

With reference to EN 14372:2004, and analyzed by Gas Chromatography and Mass Spectrometry (GC-MS).

Tested Item(s)	RESULT (%)	MDL (%)
lested item(s)	001+002	
Di(2-ethylhexyl) phthalate (DEHP)	N.D.	0.005
Dibutyl phthalate (DBP)	N.D.	0.005
Benzyl butyl phthalate (BBP)	N.D.	0.005
Diisobutyl phthalate (DIBP)	N.D.	0.005

Note: - "MDL" denotes Method Detection Limit.

- "N.D." denotes Not Detected (<MDL)

- "%" denotes percent by weight

Test Flow Chart

Phthalates Content



Shenzhen Impaq Testing Technology Co.,Ltd.. Tel.: (86) 755 32998288 Fax: (86) 755 32998299 No. 201, Comprehensive office building A, Qianhai Shenzhen & Hongkong Cooperation Zone Authority, No.1 Liyumen Street, No.1 Qianwan Road, Shenzhen & Hongkong Coopration Zone, Qianhai, Shenzhen(Settled Shenzhen Qianhai Commercial Secretary Co., Ltd)

Testing Áddress: 3rd Floor, Building 28, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P.R. China



TEST REPORT

Report No: SZ160510378R1EN

Report Date: 2016/05/26

TESTED SAMPLE/PART DESCRIPTION				
Sample	Tested Material Description			
001	Beige plastic granules			
002	White plastic granules			

Photo(s) of the sample(s)



*** End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of IMPAQ, this report can't be reproduced except in full.

 Shenzhen Impaq Testing Technology Co.,Ltd..
 Tel.: (86) 755 32998288
 Fax: (86) 755 32998299

 No. 201, Comprehensive office building A, Qianhai Shenzhen & Hongkong Cooperation Zone Authority, No.1 Liyumen Street,
 No.1 Qianwan Road, Shenzhen & Hongkong Coopration Zone, Qianhai, Shenzhen(Settled Shenzhen Qianhai Commercial Secretary Co., Ltd)

Testing Áddress: 3rd Floor, Building 28, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P.R. China